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HANISNATOU/AATIZN:

WMINATOY Yomsnaaoy Hanaaoy

1. ALY, Shore A 19 8.3 64.4
2. ANNAIULTIAY, MPa 10 8.4 19.03
3. anudaiiiovia, $evay 70 8.4 513.33
4. m3tugaitgaimgd 70 °C flunan 168 %1 10 8.5

- nlasunlasn i, Shore A +4.1

- nfdsunlasnnuduusads, Jovas -7.13

-nfasunlasanutaiiona, Sevas - 16.88
5. maguaileaninusseaiigamgd 70 °c iWunan 22 71w, Fevas 19 8.6 17.88
6. mi@ﬂ%mfwﬁ'qmﬁqﬁ 70 °C ifluna 2 Fu, $ovaz 10 8.7 1.59
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1. AL, Shore A 19823 64.2
al = 3
2. AN IR, MPa V0 8.4 19.11
3. anudailona, Sovay 70 8.4 506.67
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4. Myvlsafigaivigi 70 °C 1Wuna 168 ¥ 1u3 U8 8.5
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- nJasuuaannuug, Shore A +4.0
-wasuulasnnud s ans, Sevas -6.81
- iasulasanudaiiionie, Sevas -17.11
5. msguAaiioannussangungil 70 °C ifunar 22 ¥1Tus, Sovas 10 8.6 17.11
6. M3gaTutiganigil 70 °C Whina 2 Ju, fevaz 108.7 123
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ITISTR

Thailand Institute of Scientific and Technological Research (TISTR)

Physical Testing Laboratory Industrial Metrology and Testing Service Centre

Request No. 24-67/0830 171 MTC No. 24-67/0830 - 01
REPORT OF TESTING AND ANALYSIS RESULTS

Submitted by: K.O.H. INTERNATIONAL CO.,.LTD.

Address: 45 Moo 1, Borngem, Ladlumkaew. Prathumthanee 12140 Thailand

Testing/analysis: Rubber Waterstop 6" No.GR 24090057 No.T67002

Sample condition: Size 6 Inches 3 Button Thickness 5 mm. Length 20 m., 1 Sample

Date of receipt: 17 September 2024 Date of Test: 26 September - 28 November 2024
Method of testing/analysis: TIS 1135 - 2536

Condition of testing/analysis: Temperature (23 £2)°C Relative humidity: (50 = 5) %

Result of Testing/analysis:-

Physical Properties Test Method Results
1. Durometer hardness, Shore A Clause 8.3 64.4
2.Tensile strength, MPa Clause 8.4 19.03
3. Elongation at break , % Clausc 8.4 513.33
4. Accelerated Aging at 70°C for 168 hrs. Clause 8.5
- Change in Hardness, Shore A +4.1
- Change in tensile strength, % -713
- Change in clongation at break, % - 16.88
6. Compression set at 70 °C for 22 hrs., % Clause 8.6 17.88
7. Water Absorption at 70 °C for 2 days, % Clause 8.7 1.59

TEST/ANALYSED BY &8 . 5 caveiioeins APPROVED BY ..==F T NN . .. . ..
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Ref.: 2024267091603408001 ‘ Director @‘@? ATt

PIST

(Mr. Chaiwat Srinuanyai) (v

e

tﬁ Laboratory
Date: 12 December 2024

End of report

B The results relate only to the items tested/calibrated or value assigned.
Advertising the Report/Certificate and publicity of the results except in full are prohibited unless written permission is obtained from the governor of TISTR.

FM.BL.MTC.002 Rev.5
Head Office Office/Laboratory Office
35 Mu 3 Tambon Khlong Ha, Amphoe Khlong Luang, 668 Mu 2 Tambon Bangpoomai, Amphoe Muang Samutprakan, 196 Phahonyothin Road, Ladyao, Chatuchak
Changwat Pathumthani 12120, Thailand Changwat Samutprakan 10280, Thailand Banekok 10900, Thailand ‘
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Thailand Institute of Scientific and Technological Research (TISTR)

Physical Testing Laboratory Industrial Metrology and Testing Service Centre
Request No. 24-67/0830 1/1 MTC No. 24-67/0830 - 02
REPORT OF TESTING AND ANALYSIS RESULTS

Submitted by: K.O.H. INTERNATIONAL CO..LTD.

Address: 45 Moo 1, Borngern, Ladlumkaew, Prathumthanee 12140 Thailand

Testing/analysis: Rubber Waterstop 8" No.GR 24090057 No.T67002

Sample condition: Size 8 Inches 3 Button Thickness 5 mm. Length 20 m., 1 Sample

Date of receipt: 17 September 2024 Date of Test: 26 September - 28 November 2024
Method of testing/analysis: TIS 1135 - 2536

Condition of testing/analysis: Temperature (23 £2)°C Relative humidity: (50 = 5) %

Result of Testing/analysis:-

Physical Properties Test Method Results
1. Durometer hardness, Shore A Clause 8.3 64.2
2.Tensile strength, MPa Clause 8.4 19.11
3. Elongation at break , % Clause 8.4 506.67
4. Accelerated Aging at 70°C for 168 hrs. Clause 8.5
- Change in Hardness, Shore A +4.0
- Change in tensile strength, % -6.81
- Change in clongation at break, % o /814
6. Compression set at 70 °C for 22 hrs., % Clause 8.6 17.11
7. Water Absorption at 70 °C for 2 days, % Clause 8.7 1.23

TEST/ANALYSED BY 5l .58 ovsvvavammnnsonss APPROVED BY
(Mr. Chaiwat Srinuanyai)

Ref.: 2024267091603408001

Date: 12 December 2024
End of report

B The results relate only to the itemns tested/calibrated or value assigned.
Advertising the Report/Certificate and publicity of the results except in full are prohibited unless written permission is obtained from the governor of TISTR.

FM.BL.MTC.002 Rev.5
Head Office Office/Laboratory Office
35 Mu 3 Tambon Khlong Ha, Amphoe Khlong Luang, 668 Mu 2 Tambon Bangpoomai, Amphoe Muang Samutprakan, 196 Phahonyothin Road, Ladyao, Chatuchak,
Changwat Pathumthani 12120, Thailand Changwat Samutprakan 10280, Thailand Bangkok 10900, Thailand




